



DEZHOU CHEMTICS CHEMICAL CO., LTD

Calcium Hypochlorite 70%

CERTIFICATE OF ANALYSIS

NAME	Calcium Hypochlorite	Sample Place	Factory
Sample Date	2022-07-22	Time	15:00
Batch No	20220722	Quantity	24.435MT
Test Standard	GB/T10666-2019	Sampling Person	Bian Aijun

CAS No.: 7778-54-3

No	Test Items	Standards	Test Results
1	Available Chlorine	70% Min	70.31%
2	Moisture	5%--10%	8%
3	Chlorine Loss	8% max	5%
4	Size (255um-1.4mm)	90% min	96%
5	Appearance	Light gray granular	Conform
6	Water insoluble	0.5% max	0.1%
7	Sodium Chloride		10%

Test conclusion: Wuhaiyan

Person in charge: Qiaomingqiang

Date: 2022-07-22